
A08866  CAT 3GX29GSI

5

8
10

11
15

20

25

3

4

27 33

32

53

38

37

49

6465
70

100

48

90
1

99
1

120
121/1

1

470

193

185

168

174

2

2
2
2

2

2

167
166

2
2

Allparts Equipment Inc.  1-877-475-5660   www.allpartsinc.com Page 1 May, 2011



Key#  Part  # Description
1 A03521 Kit,  Seal  (qty 1 each)
2 A03522 Kit,  Valve (qty 1 each)
3 15294 Key
4 18299 Screw,  3/8-16  x 1.275  Hex  Cap
5 15905 Screw,  HHC  w/Seal  Washer  (M6x12)  (qty 3)
8 not available Cover,  Bearing  (qty 1)
10 15789 O-Ring,  Bearing  Cover  -  70D  (qty 1)
11 15496 Seal,  Oil (qty 1)
15 not available Bearing,  Ball  (qty 1)
20 A03523 Rod,  Connecting  (qty 3)
25 not available Crankshaft,  3450  RPM,  3/4",  5.9  mm(qty 1)
27 not available Bearing,  Ball  (qty 1)
32 A03525 Cap,  Oil Filler  (qty 1)
33 P186 O-Ring,  Oil Filler  Cap  - 70D  (qty 1)
37 CA92241 Gauge,  Bubble  Oil w/Gasket  (qty 1)
38 P262 Gasket,  Flat  Flex,  Oil Gauge  - 80D  (qty 1)
48 A03527 Plug,  Drain (qty 1)
49 P186 O-Ring,  Drain Plug  -  70D   (qty 1)
53 not available Crankcase  (qty 1)
64 V178 Pin,  Crosshead  (qty 3)
65 not available Rod,  Plunger  (qty 3)
70 V155 Seal,  Oil (qty 3)
90 A03529 Plunger  (M16x27)  qty 3)
99 A03530 Retainer,  Plunger  (M6x35)  (qty 3)
100 A03532 Retainer,  Seal  (qty 3)
120 A03533 Case,  Seal  (qty 3)
121 V153 O-Ring,  Seal  Case  (qty 3)
160 A03534 O-Ring,  Inlet Valve Seat  (qty 3)
161 A03535 Seat,  Inlet (qty 3)
174 A03536 Plug,  Valve(qty  3)
185 not available Head,  Manifold  w/Modular  Unloader  Body  (qty 1)
193 A03537 Screw,  HSH  (M6x60)  (qty 8)
249 not available Assy,  Adapter  Mount,  Standa rd) (qty1)
400 — Unloader , Modular  (See  Individual  Parts)  (qty 1)
470   7232  Injector,  Chemical  (See  A ls o Individu al  Parts)  (qty 1)

General  Information:
•  30w   non-detergent – 8.5  oz.
•  Pump  kit contains:  D30433  pump,  H061  garden  hose  swivel  nut, H068  garden  hose  swivel,  F035  quick 

connect  socket,  16848  thermal relief valve,  17034  tee street,  15294  key, 18299  Bolt,  
D27152  screw  5-1/16  x 1.25  (will change  to A06113),  F187  screen

 •  The  chemical  injector  is  not available  as  a service  part,  see  next page  for available  individual  parts.

             

A08866  CAT 3DX29GSI

Allparts Equipment Inc.  1-877-475-5660   www.allpartsinc.com                         Page 2            May, 2011



402

408

410

404

425

431

414

415

412

442

428
427

429

435

436

441

Key# Part  # Description
402  P726  Cap,  Adjusting
404  15549  Nut,  Lock 
408  16117  Spring,  Coil
410  15656  Retainer , Spring 
412  15488  Stem,  Piston 
414  P754  Back-up-Ring,  Piston  Stem 
415  P755  O-Ring,  Piston  Stem 
425  15484  Retainer,  Piston 
427  15485  Retainer , Valve 
428  15483  O-Ring,  Valve Retainer  (Inner)
429  15505  O-Ring,  Valve Retainer  (Outer) 
431  P593  O-Ring,  Piston  Retainer 
435  A03538  Valve 
436  A03539  Seat 
441  P599  O-Ring,  Seat
442  P776  Washer
468  V179  Kit,  O-Ring 

(Inclds:414,415,428,429,431,441) 

 A03540  Kit,  Repair 
(Inclds:  418,431,436,441)

472

476
477
478

480

479
446

444
443

438
437

Key# Part  # Description
437  13963  O-Ring,  Seat
438  46254  Seat
443  541060  Valve,  Check  w/O-Ring 
444  45924  Spring
446  13969  O-Ring,  Adapter
472  46630  Barb,  Tapped 
476  14187  NBR  O-Ring,  Barb 
477  46259  Ball,  Seat
478  46260  Spring,  Injector  Valve
479  46531   (2.0  mm) 
480  -------  Body 

          

470

470  7232    Chemical Injector               

A08866 CAT 3DX29GSI

Allparts Equipment Inc.  1-877-475-5660   www.allpartsinc.com                  Page 3                 May, 2011



A03521  Seal  Kit   

A03522  Valve  Kit 

          

A08866  CAT 3DX29GSI

Allparts Equipment Inc.  1-877-475-5660   www.allpartsinc.com   Page 4           May, 2011


